## Nottinghamshire Health Community Treatment Guideline for the Management of Type 2 Diabetes (T2D) in Adults

These guidelines are intended to support prescribing for T2D in adults. Please refer to the <u>BNF</u> or <u>Summary of Product Characteristics</u> for further information on contraindications, precautions, adverse effects and interactions for any named medicine. This most recent update takes into account recommendations from NICE in NG28. Currently the use of SGLT2 inhibitors as first line therapy for people with diabetes and at high risk of CVD, but without established CVD or Heart Failure is not endorsed locally. Therefore, treatment choices for this group should follow the options given in this guideline.

Contents	Page								
Summary of patient centred approach in T2D	2								
Managing Chronic Kidney Disease in T2D	5								
Non-diabetic hyperglycaemia (pre-diabetes)	6								
Reviewing medications									
Choosing medicines for T2D	8								
Medication notes- metformin	10								
Medication notes- SGLT2 inhibitors	11								
Medication notes- gliclazide	13								
Medication notes- gliptins	14								
Medication notes- pioglitazone	15								
Medication notes- GLP-1 agonists	17								
Medication notes- GIP & GLP-1 agonists	18								
Insulin therapy	21								
References	23								
Appendix 1- Dosing in renal impairment	24								
Appendix 2- Dosing in hepatic impairment	25								
Appendix 3- Table of commonly used insulins	26								
Appendix 4- Management of Type 2 Diabetes in Young adults	28								

## Summary of patient centred approach in T2D

Lifestyle improvements, BP control & cholesterol control are important for macrovascular and microvascular protection.

Assess and reinforce at every review and when considering intensification of medication.



## V5.9

Last reviewed: Nov 2022 Review date: Nov 2025

## Lifestyle

#### Weight

- For adults with T2D who are overweight, discuss and agree an initial body weight loss target of 5% to 10%. Remember that a small amount of weight loss may still be beneficial, and a larger amount will have advantageous metabolic impact in the long term (NICE).
- Weight loss can offer greater potential benefits than any medication or combination of medications.
- Support available from <u>Your Health Notts</u> (Nottinghamshire) and <u>Thriving Nottingham</u> (Nottingham City).
- The NHS Digital Weight Management Programme: general practices and community pharmacies can refer eligible patients to <u>NHS England »</u> The NHS Digital Weight Management Programme.
- NHS Type 2 Diabetes Path to Remission Programme (Low calorie diet service): Clinicians can refer eligible patients to T2DR Momenta

#### **Physical Activity**

Physical activity benefits both mental and physical health. There are several resources available to promote physical activity. Consider signposting to the following:

- <u>Nottinghamshire Move More</u>
- <u>We are undefeatable</u>
- <u>Active 10</u> website and app
- <u>Parkrun</u>

#### **Smoking cessation**

Nottingham City: <u>Thriving Nottingham (Thrive Tribe)</u>, Nottinghamshire: <u>Your Health Notts (ABL Health)</u>.

## **Patient education**

- All adults with type 2 diabetes (and/or their carer) should be offered structured education (DESMOND).
- Explain that this is an integral part of diabetes care.
- If a group setting is unsuitable for an individual, an alternative can be offered. Please refer to DESMOND and state on the referral why they require an alternative. Following structured education (DESMOND), individuals may be referred to a dietitian if they require additional dietary support. Please state clearly the reason why further support is needed.

Nottingham City: <u>https://www.nottinghamcitycare.nhs.uk/our-services/desmond-diabetes-education-and-self-management-going-and-newly-diagnosed</u>

Nottinghamshire: https://www.nottinghamshirehealthcare.nhs.uk/desmond-programme-for-type-2-diabetes

## Hypertension

- The treatment thresholds are the same as for the general population, as per <u>NICE 2019 hypertension guidelines</u>
- However, if the person has chronic kidney disease (CKD) and albumin-to-creatinine ratio (ACR) ≥70, aim for a clinic systolic blood pressure below 130 mmHg (target range 120 to 129 mmHg) and a clinic diastolic blood pressure below 80 mmHg.

Lipids

Manage in line with NICE lipids guidance

## **Blood glucose control**

#### Treatment of Hyperglycaemia

If an adult with T2D is symptomatically hyperglycaemic, consider insulin or a sulfonylurea, and review treatment when blood glucose control has been achieved (NICE).

#### **Glycaemic Target**

Adopt an individualised approach to diabetes care that is tailored to the needs and circumstances of adults with T2D, taking into account:

- The person's preference.
- The balance of likely benefits and harms of treatment.
- The risk of microvascular and macrovascular complications consider age, duration of diabetes and current complication status.
- The risk and consequences of hypoglycaemia consider employment or driving issues.
- Whether the person will benefit from self-monitoring.
- The intensity of treatment.
- The individualised target should be reviewed every 3-6 months. Reassess the person's needs and circumstances at each review and consider whether to stop any medicines that are not effective.
- HbA1c should be measured at 3-6 monthly intervals until stable on unchanging therapy and 6 monthly thereafter.
- Lifestyle should be reviewed before every treatment escalation.
- Avoid the use of highly intensive management strategies to achieve an HbA1c level less than 48 mmol/mol (6.5%).

Blood glucose control (continued)									
Suggested target HbA1c, taking into account patient factors listed on the previous page:									
Target level									
48mmol/mol (6.5%)	For people treated with lifestyle measures alone or who are taking one antidiabetic medicine not associated with								
	hypoglycaemia.								
53mmol/mol (7.0%)	People taking two or more antidiabetic medicines (including insulin), or a single agent associated with								
	hypoglycaemia.								
53-70mmol/mol (7.0%-8.5%)	People with frailty								
	Limited life expectancy								
	Recurrent severe hypoglycaemia/or unawareness of hypoglycaemia								

#### <u>Falls</u>

Having diabetes may increase the risk of falls. Various non-diabetic medications are associated with an increased risk of falls- see here for further details.

#### Managing Chronic Kidney Disease in T2D

For guidance on SGLT2 inhibitors for people with CKD and type 2 diabetes see the <u>Clinical pathway for the use of SGLT-2 inhibitors in Chronic Kidney Disease</u>.

Type 2 Dial	betes Treatment Guideline	
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025

## Non-diabetic hyperglycaemia (pre-diabetes)

Offer intensive lifestyle-change programme for people with non-diabetic hyperglycaemia (HbA1c 42-47mmol/mol). The Healthier You NHS Diabetes Prevention Programme is a nine-month programme available both as a face-to-face group service and as a digital service: <u>https://www.lwtcsupport.co.uk/</u>

NICE PHG38 Type 2 diabetes: prevention in people at high risk contains information on identifying and assessing risk, lifestyle advice and discusses when metformin might be considered.

Type 2 Dial	betes Treatment Guideline	
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025

#### **Reviewing Medications**

When reviewing or considering a change to treatment for adults with T2D, discuss the following:

- how to optimise current treatment regimen taking into account factors such as:
  - o the need to revisit advice about diet and lifestyle
  - o adverse effects
  - o adherence to existing medicines
  - o prescribed doses and formulations
- stopping medicines that have had no impact on glycaemic control or weight, unless there is an additional clinical benefit, such as cardiovascular or renal protection, from continued treatment.
- whether switching rather than adding medicines could be effective. (NICE 2022)

## Summary of considerations when reviewing medications:



#### **Rescue therapy**

For symptomatic hyperglycaemia, consider insulin or gliclazide and review when blood glucose control has been achieved



\*Established atherosclerotic CVD includes coronary heart disease, acute coronary syndrome, previous myocardial infarction, stable angina, prior coronary or other revascularisation, cerebrovascular disease (ischaemic stroke and transient ischaemic attack) and peripheral arterial disease.

This treatment pathway is adapted from NICE NG28. Currently the use of SGLT2 inhibitors as first line therapy for people with diabetes and at high risk of CVD, but without established CVD or Heart Failure is not endorsed locally. Therefore, treatment choices for this group should follow the options given for those without established CVD or Heart Failure.



At each point follow the prescribing guidance. Switch or add treatments from different medicine classes up to triple therapy (dual therapy if metformin is contraindicated).

#### Insulin therapy

When dual therapy has not continued to control HbA1c to below the person's individually agreed threshold, also consider insulinbased therapy (with or without other medicines).

#### GLP-1 mimetic treatments (GLP1s) and tirzepatide

If triple therapy with metformin and two other oral medicines is not effective, not tolerated or contraindicated, consider triple therapy by switching one medicine for a GLP-1 mimetic ('GLP1') or tirzepatide for adults with T2D who:

• have a body mass index (BMI) of 35 kg/m2 or higher (adjust accordingly for people from Black, Asian and other minority ethnic groups) and specific psychological or other medical problems associated with obesity **or** 

- have a BMI lower than 35 kg/m2 and:
- for whom insulin therapy would have significant occupational implications or
- weight loss would benefit other significant obesity related comorbidities.



METFORMIN (a BIGUANIDE) Green Decreases gluconeogenesis and increases peripheral utilisation of glucose. Cardioprotective.									
HbA1c efficacy	Good (reduction in HbA1c of 11–16 mmol/mol)	Effect on weight	Loss	Hypo risk	None	Cost per 28 days	<ul> <li>£2.72 – Metformin 500mg tablets (1g twice daily)</li> <li>£2.31 – Metformin 1g MR tablets (2g daily)</li> <li>£23.52- Metformin 500mg powder sachets (1g twice daily)</li> <li>£89.86 Metformin 500mg/5ml oral solution sugar free (1g twice daily)</li> </ul>		
Dosing		Initially 5	500mg on	ce daily ar	d gradually	increase at weekly inte	ervals to minimise gastrointestinal (GI) side effects.		
		<ul> <li>Titrate to maximum tolerated dose. Usual maximum dose is 1g twice daily or 850mg three times a day.</li> <li>Review dose and monitor renal function more frequently in moderate renal impairment (CrCl 30-59ml/min) – <u>EMA advice</u></li> <li>Metformin MR may be beneficial for people experiencing GL side effects from metformin.</li> </ul>							
Counselling po	<ul> <li>Take with or after meals.</li> <li>Sick day rules should be explained. More detailed advice for clinicians is available here. Explain the importance of maintaining adeque hydration and pause metformin if vomiting, diarrhoea or fever occur due to a risk of lactic acidosis.</li> <li>As for all people with diabetes, it is important to coursel on routine preventative foot-care and periodoptitis.</li> </ul>								
Contraindicati cautions	ons and	<ul> <li>Contraindicated in severely reduced renal function (CrCl &lt;30ml/min) – EMA advice</li> <li>Contraindicated in acute and unstable heart failure.</li> <li>Caution required in moderate renal impairment.</li> <li>Medicines that can acutely impair renal function (such as antihypertensives, diuretics and NSAIDs) should be initiated with caution.</li> <li>Henatic insufficiency</li> </ul>							
Monitoring	<ul> <li>Renal function – check before treatment and annually if renal function is normal. Monitor 3-6 monthly if additional risk factors of deterioration in renal function and in the elderly.</li> <li>Consider vitamin B12 levels for those with symptoms of / risk factors for B12 deficiency (MHRA).</li> <li>HbA1c 3-6 monthly.</li> </ul>								
<ul> <li>First line treatment: Offer standard-release metformin as the initial medicine treatment for adults with T2D - NICE guidance (NG28).</li> <li>If considering SGLT2 as part of first line therapy for those with established CVD or heart failure, only start the SGLT2 once tolerability of metformin has been confirmed.</li> </ul>									

Type 2 Diabetes	Treatment Guideline

V5.9

Last reviewed: Nov 2022 Review date: Nov 2025

Nottinghamshire Area Prescribing Committee

SODIUM GI	UCOSE CO-	TRANSPOR	TER 2 (S	SGLT2) I	NHIBITOR	S (also known as	'flozins'	Amb3		
Reversibly inh	hibits sodium-	glucose co-tra	ansporte	r-2 (SGLT	2) to reduce	e glucose reabsorptio	n and inc	rease urinary glucose excretion.		
HbA1c efficacy	Moderate (reduction in HbA1c of up to 11 mmol/mol)	Effect on weight	Loss	Hypo risk	Low	Cost per 28 days		£36.59- Dapagliflozin, empagliflozin, canagliflozin £29.40- Ertugliflozin		
Dosing		<ul> <li>Once daily dosing</li> <li>Dose reductions may be required in renal impairment- see below and appendix 1.</li> <li>If considering SGLT2 as part of first line therapy for those with established CVD or heart failure, only start the SGLT2 once tolerability of metformin has been confirmed.</li> </ul>								
Counselling p	<ul> <li>Advise on the risks/signs of <u>Diabetic Ketoacidosis</u> (DKA) and to seek medical advice if unwell. Medical advice should be sought be undertaking very low carbohydrate diets (see below).</li> <li><u>Sick day</u> rules should be explained. More detailed advice for clinicians is available <u>here</u>. Explain the importance of maintaining adeq hydration.</li> <li>Explain the risk of UTI/ genital infections (<u>TREND diabetes information</u>), and also potential risks/signs of Fournier's gangrene.</li> <li>As for all people with diabetes, it is important to counsel on routine preventative foot-care and periodontitis.</li> </ul>							lical advice if unwell. Medical advice should be sought before vailable <u>here</u> . Explain the importance of maintaining adequate and also potential risks/signs of Fournier's gangrene. entative <u>foot-care</u> and <u>periodontitis</u>		
Contraindicat cautions	<ul> <li>As for all people with diabetes, it is important to Counsel on routine preventative <u>foot-care</u> and <u>periodontitis</u></li> <li>Ontraindications and autions</li> <li>The glycaemic lowering effect of SGLT2 inhibitors will be reduced at GFRs &lt;45 ml/min. Although these medicines may be used for the cardiovascular and reno-protective properties in renal impairment (see appendix 1), additional hypoglycaemic therapy may be require.</li> <li>An increase in cases of lower limb amputation (primarily of the toe) has been observed in long-term clinical studies with canagliflozi It is unknown whether this constitutes a class effect. Carefully monitor those who have risk factors for amputation and consider stoppi SGLT2 inhibitor if foot complications develop. See <u>MHRA warning</u> for more information.</li> <li>Caution in combination with loop diuretics due to risk of volume depletion – diuretic dose may need to be reduced.</li> <li>Rare cases of DKA have been reported in those taking SGLT2 inhibitors. Presentation can be atypical with only a moderate rise in blood glucose levels, below 14mmol/L. If DKA is suspected or diagnosed SGLT2 inhibitors should be discontinued. See <u>MHRA warning</u> for more information.</li> <li>Avoid in those at high risk of dehydration e.g. elderly, binge alcohol drinking. Avoid in <u>very low carbohydrate</u> or ketogenic diets.</li> <li>Due to the mechanism of action, people taking SGLT2 inhibitors are at increased risk of urinary tract infection and will test positive for glucose in their urine.</li> <li>Pregnancy/ breastfeeding</li> </ul>									
Monitoring		HbA1c 3-6 m	onthly							

Type 2 Diat	petes Treatment Guideline	
V5.9	Last reviewed: Nov 2022	Review date: Nov



Renal function - prior to initiation and at least annually thereafter

2025

#### -Established cardiovascular disease

SGLT2 inhibitors with evidence of cardiovascular benefit (dapagliflozin, empagliflozin, canagliflozin) should be offered to those with **Chronic Heart failure or established atherosclerotic cardiovascular disease\*** as first line hypoglycaemic therapy **alongside metformin** once tolerability of metformin has been confirmed. \*established atherosclerotic CVD includes coronary heart disease, acute coronary syndrome, previous myocardial infarction, stable angina, prior coronary or other revascularisation, cerebrovascular disease (stroke and transient ischaemic attack) and peripheral arterial disease.

#### -Chronic Kidney Disease

SGLT2 inhibitors have been shown to reduce the risk of chronic kidney disease (CKD) progression, mortality and cardiovascular events when used in people with CKD. Dapagliflozin or empagliflozin should be considered for people with **CKD** in line with <u>NICE TA 775</u> and <u>NICE TA 942</u>. Prior to initiation, treatment with **angiotensin-converting enzyme (ACE) inhibitors or angiotensin-receptor blockers (ARBs) should be optimised** to the highest tolerated licensed dose unless these are contraindicated. NG28 recommends that an SGLT2 inhibitor is *offered* if the albumin-to-creatinine ratio (ACR) is over 30 mg/mmol and *considered* if the ACR is 3 mg/mmol or more. Dapagliflozin, empagliflozin and canagliflozin are licensed for T2D and CKD. See <u>Clinical pathway for the use of SGLT-2 inhibitors in Chronic Kidney Disease</u>.

#### -T2D without CVD or CKD

SGLT2 inhibitors may be used *as an option for monotherapy* in line with <u>NICE TA390</u> and <u>NICE TA572</u> if metformin is contraindicated or not tolerated and when diet and exercise alone do not provide adequate glycaemic control, if:

- a dipeptidyl peptidase-4 (DPP-4) inhibitor would otherwise be prescribed and
- a sulfonylurea or pioglitazone is not appropriate

as an option for dual therapy in line with NICE TA315, TA336, TA288, TA572 in combination with metformin if:

- a sulfonylurea is contraindicated or not tolerated or
- the person is at significant risk of hypoglycaemia or its consequences.

as an option for triple therapy in line with NICE TA315, TA418, TA336, TA583 as an option for treating T2D in combination with:

- metformin and a sulfonylurea or
- metformin and a thiazolidinedione (empagliflozin and canagliflozin only) or
- metformin and a DPP4 inhibitor (ertugliflozin only if the disease is uncontrolled with metformin and a DPP-4 inhibitor, and a sulfonylurea or pioglitazone is not appropriate.

Type 2 Dial	petes Treatment Guideline	
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025

In combination with insulin with or without other antidiabetic medicines (empagliflozin, dapagliflozin and canagliflozin only) in line with NICE TA288, TA336, TA315.

## -Treatment of Chronic Heart Failure with reduced ejection fraction (HFrEF) or preserved or mildly reduced ejection fraction (HFpEF)

Dapagliflozin and empagliflozin may also be used on Specialist advice for the treatment of HFrEF in line with NICE <u>TA679</u> and <u>TA773</u> and HFpEF in line with <u>NICE TA902</u> and <u>NICE TA929</u>. See <u>Nottinghamshire formulary</u> for further details.

GLICLAZIDE	E (a SULFON	YLUREA)	Amb3							
Augments insulin secretion and consequently is only effective when some residual pancreatic beta-call activity is present.										
HbA1c efficacy	Very Good (reduction in HbA1c of 11-22 mmol/mol)	Effect on weight	Gain	Hypo risk	High	Cost per 28 days	£0.88 - £3.52 - Gliclazide 80mg daily - 160mg twice daily £2.81 - £11.24 - Gliclazide MR 30mg -120mg daily			
Dosing		Initially 4	10mg to 8	0mg daily	with breakfa	st. Maximum dose is 10	60mg twice daily.			
		Increase	dose eve	ry 4-6 wee	ks. Check bl	ood glucose (finger pric	<ul><li>k) before each titration to reduce hypoglycaemia.</li></ul>			
		If adding	addition	al diabetes	medicine to	o gliclazide, it may be ap	opropriate to decrease the gliclazide dose.			
		Modifie	d release	tablets (or	nce daily dos	e) can be considered if	compliance is poor.			
Counselling p	points	Hypogly	caemia ris	sk, particul	arly in renal	impairment. Patient inf	formation leaflet: TREND			
		Gliclazid	e can cau	se weight g	gain (a few k	ilograms).				
		Self-mor	elf-monitoring of blood glucose- see guidance on <u>Frequency of Blood Glucose Self-Monitoring</u> .							
		Dietary a	advice e.g	. regular m	neals, avoid a	alcohol <u>What is a health</u>	y, balanced diet for diabetes?   Diabetes UK			
		<u>Sick day</u>	rules sho	uld be exp	lained. More	e detailed advice for clir	iicians is available <u>here</u> .			
		As for all	people v	vith diabet	es, it is impo	ortant to counsel on rou	tine preventative <u>foot-care</u> and <u>periodontitis</u>			
Contraindicat	ions and	HbA1c <	53mmol/	ml should	prompt a rev	view of therapy due to a	a risk of symptomatic hypoglycaemia.			
cautions		Severe re	enal or he	epatic insu	fficiency					
		Pregnancy / breast feeding								
Monitoring		HbA1c 3	-6 month	ly and rena	al function a	t least annually				
		Blood glu	ucose mo	nitoring ac	lvice for driv	ers (see guidance on <u>Fr</u>	equency of Blood Glucose Self-Monitoring):			
		0 (	Group 1 d	rivers (car	/motorcycle	) - it may be appropriat	e to monitor blood glucose regularly and at times relevant to driving to			
			enable th	e detectior	n of hypogly	caemia.				

Type 2 Diabetes Treatment Guideline						NHS				
V5.9 L	ast reviewed: N	ov 2022	Review date	: Nov 2025	;	Nottinghamshire Area Prescribing Committee				
		o 6	iroup 2 drive	ers (bus/lor	ry) – mu	st notify DVLA and are req	uired by law to monitor glucose level at least twice daily and at times			
		r	elevant to d	riving (with	in two h	ours before driving and tv	o hourly once driving).			
		o <u>c</u>	iuidance for	profession	<u>ials</u>					
		<u> </u>	atient advic	e: <u>Governr</u>	nent gui	<u>dance for drivers</u> and <u>Diab</u>	etes UK			
Consider g	liclazide or insu	ilin as rescue th	nerapy if an a	adult with	type 2 d	iabetes is symptomatically	hyperglycaemic, and review treatment when blood glucose control			
has been a	ichieved.		a alialanida d	الجمع والمار ومعار	ha lawa	и the и БОлоно el /mel				
HDAIC targ	get for those on	metformin plu	is gliciazide s	snould not	be lowe	r than 53mmol/ml.				
	BITORS (also	hown as	(alintins')	A tenha						
Augmonts ins	ulin socration	and conseque	onthy is only		whon s	omo rosidual paperoatic	hota call activity is prosont			
Augments ins				enective	WIIEII S	line residual paricieatic	f3 68- f6 34 Sitaglintin 25mg-100mg daily- 1 <sup>st</sup> line ontion			
HbA1c	LOW (reduction in	Effect on		Hypo			f 15 40 sitagliptin/metformin			
efficacy	HbA1c of	weight	Neutral	risk	Low	Cost per 28 days	£33.26, linagliptin, linagliptin/metformin			
	6-9 mmol/ mol)									
Dosing		Once dail	y dosing.							
		Dose red	uction requi	red in rena	l impairr	ment, except linagliptin- se	e appendix 1.			
		Caution r	equired in a	dvanced ag	ge (limite	ed safety data).				
Counselling r	oints		ncreatitic ric	k and sym	ntoms: n	ersistent severe abdomir	al pain (sometimes radiating to the back). Any symptoms should be			
		reported	to their hea	lthcare nro	vider (M	IHRA)	al pair (sometimes radiating to the back). Any symptoms should be			
		<ul> <li>Sick day r</li> </ul>	ules should	be explain	ed. More	e detailed advice for clinici	ans is available here.			
		As for all	people with	diabetes, i	it is impo	ortant to counsel on routir	e preventative foot-care and periodontitis			
Contraindicat	ions and	Acute par	ncreatitis	,	•		Pregnancy / breast feeding			
cautions		Bullous p	emphigoid				Hepatic impairment			
Hypoglycaemia risk increased in a				ncreased ir	n combir	combination with sulfonylurea • Heart failure (alogliptin)				
or insulin										
Monitoring		HbA1c 3-6 monthly and renal function at least annually								
		<ul> <li>LFTs – pri</li> </ul>	or to initiati	on, then 3	monthly	for the first year for vilda	liptin then periodically thereafter See manufacturers information			
NICE guidance	(NG28):									
Consider initia	I treatment with	h a DPP-4 inhib	itor OR piog	litazone OF	R a sulfor	nylurea it mettormin is cor	traindicated or not tolerated.			
Can be used as	s part of dual or	triple therapy	if initial trea	tment doe	s not cor	itrol HbA1c to the person'	s individually agreed target in combination with:			
<ul> <li>metro</li> </ul>										

Type 2 Diabetes Treatment Guideline								NHS		
V5.9	Last reviewed: N	ov 2022	Review date	: Nov 202	5			Nottinghamshire Area Prescribing Committee		
• piogl	itazone									
• sulfo	nylurea									
metfe	ormin and a sulfo	onylurea								
Saxagliptin is	not recommend	ed locally beca	ause of an as	sociation v	vith an in	creased risk of heart f	ailure.			
In line with lo	cal specialist op	nion, combina	ition use of a	DPP-4 inh	ibitor and	d a GLP-1 agonist is no	ot recom	mended.		
PIOGLITAZ	ONE (a THIA	ZOLIDINED	IONE, also	o known	as a 'G	ilitazone')	Amb3			
Reduces per	ipheral insulin	resistance, le	ading to a r	eduction	of blood	glucose concentrati	on.			
Useful for in	sulin resistance	e (central obe	sity / high i	nsulin req	uiremer	nt)				
	Good (reduction in									
HbA1c	HbA1c of	Effect on	Gain	Hypo	Low	Cost per 28 days		£1.02 - £1.94 Pioglitazone 15mg – 45mg daily		
enicacy	11-16	weight		IISK						
Docing	mmol/mol)		ily decing							
Dosing		<ul> <li>Unce ua</li> <li>In older</li> </ul>	neonle or fra	uilty start w	/ith the l	owest dose and increa	se gradi	ally		
				inty start v	inter the t		Je grade			
Counselling	points	Advise p	eople to rep	ort any sig	ns of:					
		. 0	heart failure	(shortness	of breat	h, oedema, rapid incre	ease in w	veight)		
		0	bladder cano	er (blood i	n urine, p	pain when urinating, su	udden n	eed to urinate)		
		<u>Sick day</u>	rules should	be explain	ed. More	e detailed advice for cl	linicians	is available <u>here</u> .		
		As for al	l people with	diabetes,	it is impo	ortant to counsel on ro	outine pr	reventative <u>foot-care</u> and <u>periodontitis</u>		
Contraindica	ations and	Heart fa	ilure / histor	y of heart f	ailure					
cautions		Hepatic	impairment							
		Current	/ history of k	ladder car	icer ( <u>MH</u>	<u>RA</u> )				
		Uninves	tigated macr	oscopic ha	ematuria	1				
		DKA								
		Pregnancy / breast feeding     Magular and mag								
		Caution	in combinati	on with in	sulin - oh	serve for signs and syr	nntoms	of heart failure, weight gain and oedema (MHRA)		
		Caution	in elderly (ag	e related i	isks of h	eart failure, bladder ca	ancer an	d fractures)		
		The risk	of fractures	should be	considere	ed in the long-term car	re of pat	ients treated with pioglitazone		

Type 2 Dia	abetes Treatment (	Guideline		NHS
V5.9 Last reviewed: Nov 2022 Review date: Nov 2025			Review date: Nov 2025	Nottinghamshire Area Prescribing Committee
Monitorin	g	<ul><li>Liver fu</li><li>Weight</li><li>HbA1c</li></ul>	inction – test before treatr : 3-6 monthly	ment initiation and then periodically based on clinical judgement
	(			

#### NICE guidance (NG28):

Consider initial treatment with a DPP-4 inhibitor OR pioglitazone OR a sulfonylurea if metformin is contraindicated or not tolerated.

Can be used as part of dual or triple therapy if initial treatment does not control HbA1c to the person's individually agreed target in combination with:

- metformin
- sulfonylurea
- metformin and a sulfonylurea
- insulin (if metformin not appropriate)

Particularly useful where there is insulin resistance (central obesity / high insulin requirement).

Type 2 Diabetes	Treatment	Guideline
-----------------	-----------	-----------

V5.9

Last reviewed: Nov 2022 Review date: Nov 2025

GLP-1 (Gluca	GLP-1 (Glucagon-like peptide-1) AGONISTS (also known as 'GLP1s') 🚦 Amb2							
Increase insuli	ncrease insulin secretion, suppress glucagon secretion, and slow gastric emptying							
HbA1c efficacy	Very Good (reduction in HbA1c of 11-22 mmol/mol)	Effect on weight	Loss	Hypo risk	Low	Cost per 28 days	£73.36 Exenatide prolonged release (Bydureon <sup>®</sup> BCise) £73.25 Dulaglutide (Trulicity), Semaglutide (Ozempic <sup>®</sup> ▼) £73.25 Oral semaglutide (Rybelsus <sup>®</sup> ▼)	
Dosing		Subcutan	ieous injecti	on once w	eekly.			
		<ul><li>Oral: Sen</li><li>Dose red</li></ul>	naglutide (Ry uction in rei	ybelsus®) ( nal impairr	once daily ment (se	γ (at least 30 minutes before e e appendix 1).	eating, drinking or taking other oral medicines).	
Counselling po	oints	<u>Sick day</u> rules should be explained. More detailed advice for clinicians is available <u>here</u> .						
		• Oral semaglutide (Rybelsus <sup>®</sup> ) must be taken on an empty stomach with a small amount of water at least 30 minutes before eating,						
		drinking or taking other oral medicines.						
		Empty pens of semaglutide (Ozempic <sup>®</sup> ) may be recycled via <u>Pencycle</u> .						
		As for all people with diabetes, it is important to counsel on routine preventative <u>foot-care</u> and <u>periodontitis</u> .						
Contraindicati	ons and	Pancreatitis: Necrotising and haemorrhagic pancreatitis with GLP-1 agonists. If pancreatitis is suspected, suspend treatment						
cautions		immediately; if pancreatitis is diagnosed, the GLP-1 agonist should be permanently discontinued (MHRA warning).						
		• Diabetic ketoacidosis has been reported in people with T2D on a combination of a GLP-1 receptor agonist and insulin, especially those						
		who had doses of concomitant insulin rapidly reduced or discontinued ( <u>MHRA warning</u> ).						
		• For adults with T2D, only offer combination therapy with a GLP-1 mimetic and insulin along with specialist care advice and ongoing						
		support from a consultant-led multidisciplinary team (NICE).						
Monitoring		• Weight -	Only contin	ue GLP-1 ı	nimetic	therapy if there is a HbA1c re	eduction of at least 11 mmol/mol <u>and</u> weight loss of at least 3%	
		of initial	, body weigh	t in 6 mon	ths.		· •	
		• Routine monitoring of blood glucose levels is only required if the GLP-1 agonist is given in combination with another agent likely to						
		cause hypoglycaemia e.g. sulfonylurea.						
HbA1c 3-6 monthly.								

Type 2 Diabetes Treatment Guideline							NHS			
V5.9	Last reviewed: No	ov 2022	Review date	: Nov 2025	5		Nottinghamshire Area Prescribing Committee			
NICE guidar	nce (NG28):									
Not recomme effective, no • have a boo other medic • have a BN — for whom — weight lo	nended by NICE as ot tolerated or con- dy mass index (BM cal problems associ 11 lower than 35 kg n insulin therapy w oss would benefit o	a cost-effective traindicated. C I) of 35 kg/m2 ated with obe /m2 and: rould have sign ther significan	ve option for One medicine or higher (ad sity or hificant occup t obesity-rel	r CVD prev e may be sy djust accor pational im ated como	vention. witched dingly fo pplication prbidities	GLP1s may be conside for a GLP-1 mimetic fo or people from Black, <i>A</i> ns <b>or</b>	red if triple therapy with metformin and two other oral drugs is not r adults with T2D who: sian and other minority ethnic groups) and specific psychological or			
If all other p	If all other patient factors are equal prescribe the GLP-1 agonist with the lowest acquisition cost.									
Oral semagl Swallowed medicines. In line with	Oral semaglutide (Rybelsus <sup>®</sup> ) should only be used if the administration guidance can be followed (otherwise effectiveness likely to be reduced): Swallowed whole daily with no more than half a glass of water (up to 120 ml) on an empty stomach at least 30 minutes before eating, drinking or taking other medicines. Waiting less than 30 minutes decreases the absorption of semaglutide. In line with local specialist opinion, combination use of a DPP-4 inhibitor and a GLP-1 agonist is not recommended.									
Dual GIP	glucose-deper	ndent insuli	inotropic	polypep	tide) a	nd GLP-1 (Glucag	on-like peptide-1) AGONISTS 🔋 👫 👫 🔒			
HbA1c efficacy	Increase insulin secretion, suppress glucagon secretion, and slow gastric emptying         Image: Provide the secretion of the secretio									
Dosing		<ul> <li>Subcutan subseque mg once</li> <li>It is expe should be</li> </ul>	neous injection ant dose incr weekly. A cted that 5r a done only of	on given or eases can ng weekly on the adv	be made will be a vice of a	kly. The starting dose c in 2.5 mg increments a sufficient maintenan Specialist after a revie	of tirzepatide is 2.5 mg, increased after 4 weeks to 5mg. If needed, after a minimum of 4 weeks on the current dose to a maximum of 15 ce dose for the majority of patients. Dose escalation above 5mg ew.			

Type 2 Diabetes Treatment Guideline						
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025				



	Each Kwikpen contains 4 doses. Needles should be prescribed separately.
Counselling points	<ul> <li><u>Sick day</u> rules should be explained. More detailed advice for clinicians is available <u>here</u>.</li> </ul>
	Patients treated with tirzepatide should be advised of the potential risk of dehydration, due to the gastrointestinal adverse reactions
	and take precautions to avoid fluid depletion and electrolyte disturbances. This should particularly be considered in the elderly, who
	may be more susceptible to such complications.
	As for all people with diabetes, it is important to counsel on routine preventative <u>foot-care</u> and <u>periodontitis</u> .
Contraindications and	• Pancreatitis or Severe GI disease. If pancreatitis is suspected, suspend treatment immediately; if pancreatitis is diagnosed, it should
cautions	be permanently discontinued.
	• Tirzepatide is not recommended during pregnancy and in women of childbearing potential not using contraception. If a patient
	wishes to become pregnant, tirzepatide should be discontinued at least 1 month before a planned pregnancy due to the long half-life
	of tirzepatide.
	• Interaction with oral contraceptives: in women with obesity or overweight, a non-oral or barrier method of contraception should be
	used for 4 weeks after initiation or any dose increase.
	Diabetic ketoacidosis has been reported in people with T2D on a combination of a GLP-1 receptor agonist and insulin, especially
	those who had doses of concomitant insulin rapidly reduced or discontinued (MHRA warning). This risk may also apply to tirzepatide.
	When tirzepatide is added to existing therapy of a sulphonylurea and/or insulin, a reduction in the dose of sulphonylurea or insulin
	may be considered to reduce the risk of <b>hypoglycaemia</b> .
	• For adults with T2D, only offer combination therapy with a GLP-1 mimetic and insulin along with specialist care advice and ongoing
	support from a consultant-led multidisciplinary team (NICE).
Monitoring	Weight.
	• Routine monitoring of blood glucose levels is only required if the GLP-1 agonist is given in combination with another agent likely to
	cause hypoglycaemia e.g. sulfonylurea.
	HbA1c 3-6 monthly.

Type 2 Dial	petes Treatment Guideline	
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025

NICE TA924 recommends tirzepatide for treating insufficiently controlled T2D alongside diet and exercise if:

- triple therapy with metformin and 2 other oral antidiabetic drugs is ineffective, not tolerated or contraindicated, and
- they have a body mass index (BMI) of 35 kg/m2 or more, and specific psychological or other medical problems associated with obesity, or
- they have a BMI of less than 35 kg/m2, and:
  - insulin therapy would have significant occupational implications, or
  - weight loss would benefit other significant obesity-related complications.

Lower BMI thresholds (usually reduced by 2.5 kg/m2) apply for people from South Asian, Chinese, other Asian, Middle Eastern, Black African or African-Caribbean family backgrounds.

## **Insulin treatment**

- If other measures do not keep HbA1c to <59 mmol/mol (or other agreed target), discuss benefits and risk of insulin treatment.
- Initiate with a structured programme including patient education and management plan. Insulin therapy should be initiated from a choice of a number of insulin types and regimens by a practitioner with the appropriate knowledge, competencies and experience to choose the most appropriate starting regimen tailored to each patient.
- Sick day rules should be explained. A more detailed guide for clinicians is available here.

## **Blood Glucose Monitoring**

- Advise on self-monitoring of blood glucose- see guidance on Frequency of Blood Glucose Self-Monitoring.
- See <u>Blood Glucose Test Meters Formulary</u> for the Blood Glucose Test Meters and Test Strips currently recommended locally.
- Blood glucose monitoring using Freestyle Libre2<sup>®</sup> or Dexcom ONE<sup>®</sup> Continuous Glucose Monitoring System may be appropriate in some circumstances
   <u>see inclusion criteria.</u>
- Drivers with diabetes treated with insulin must inform the DVLA and monitor blood glucose no more than two hours before a journey and every two hours after driving has started- <u>DVLA advice</u>.
- Group 2 drivers (bus/lorry) must continue to use fingerprick testing for the purposes of driving.

## Choice of insulin

- Begin with human NPH insulin (Isophane insulin e.g. Insulatard<sup>®</sup>, Humulin I<sup>®</sup>) taken at bedtime or twice daily according to need. There is no evidence of a clinical benefit of analogue insulins over human insulins in T2D.
- Consider starting both NPH and short-acting insulin, particularly where HbA1c >75mmol/mol administered either separately or as a pre-mixed (biphasic) human insulin preparation. Pre-mixed (biphasic) preparations that include short-acting human insulin preparations (e.g. Humulin M3) should be used rather than pre-mixed (biphasic) preparations that include rapid acting insulin analogues, unless:
  - o A person prefers injecting insulin immediately before a meal, or
  - o Hypoglycaemia is a problem, or
  - Blood glucose levels rise markedly after meals
- Insulin analogues (insulin detemir or insulin glargine) rather than NPH insulin preparations should only be considered when:
  - The person needs assistance from a carer or healthcare professional to inject insulin, and the use of insulin detemir or insulin glargine would reduce the frequency of injections from twice daily to once daily, or

Type 2 Diabetes Treatment Guideline						
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025				

- o The person's lifestyle is restricted by recurrent symptomatic hypoglycaemic episodes, or
- People cannot use the device needed to inject NPH but could administer their own insulin safely and accurately if switched to a long-acting analogue, or
- o The person would otherwise need twice-daily NPH insulin injections in combination with oral glucose-lowering medicines.
- Recurrent symptomatic hypoglycaemia should prompt a re-examination of the current insulin regimen, injection sites, a search for other comorbidities (such as liver or renal disease) and a review of the agreed HbA1c target. If tight control is still required, then consider a trial of analogue insulin.
- When starting an insulin for which a biosimilar is available (e.g. insulin glargine, insulin aspart), use the product with the lowest acquisition cost. See <u>formulary</u> for the recommended brand. **This should be prescribed by brand.**
- Ensure the risk of medication errors with insulins is minimised by following the <u>MHRA guidance</u> on minimising the risk of medication error with high strength, fixed combination and biosimilar insulin products, which includes advice for healthcare professionals when starting treatment with a biosimilar.
- When people are already using an insulin for which a lower cost biosimilar is available, consider switching to the biosimilar. This should only be done as a shared decision with the person after discussing their preferences. For further information on biosimilars see <u>Biosimilars FAQs</u>.

## Intensifying the insulin regimen

- Monitor those using basal insulin regimens for the need for short acting insulin before meals or pre-mixed insulin.
- Monitor those using premixed insulin once or twice daily for need for further injections of short acting insulin before meals or change to mealtime plus basal regimen.

## Oral agent combination therapy with insulin

- When starting insulin therapy:
  - Continue with metformin for people without contraindications or intolerance. Review the need for other blood glucose lowering therapies.
  - o SGLT2 inhibitors should be continued if being used for people with established cardiovascular disease, heart failure or chronic kidney disease.

## Use of GLP1 analogues in combination with insulin

- Use of GLP1 analogues with insulin has been approved for use locally only when patients fulfill the following criteria; morbidly obese (BMI >35) and HbA1c >75mmol/mol and currently using insulin.
- This regimen must be initiated by a specialist and only prescribed when there is ongoing support from a consultant-led multidisciplinary team.

Type 2 Diat		
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025

- Serious and life-threatening cases of DKA have been reported in patients on a combination of insulin and GLP1 agonists, particularly after discontinuation or rapid dose reduction of concomitant insulin. Any dose reduction of insulin should be done in a stepwise manner with careful blood glucose monitoring, especially when the GLP-1 agonist is initiated. See <u>MHRA</u> for more information.
- Continue the GLP1 in combination with insulin only if the person has a reduction in HbA1c of ≥11mmol/mol and a 3% loss of initial bodyweight in 6 months.

## Insulin delivery devices

- Offer education to a person who requires insulin on using an injection device (usually a pen injector and cartridge or a disposable pen) to ensure that that they and/or their carer find it easy to use.
- If a person has a manual or visual disability and requires insulin, offer a device or adaptation that:
  - o takes into account their individual needs
  - o they can use successfully.
- Appropriate local arrangements should be in place for the disposal of sharps.
- Advise users of disposable pen devices of recycling schemes such as <u>Pencycle</u>. This currently accepts Novomix 30<sup>°</sup>, Levemir<sup>°</sup>, Novorapid<sup>°</sup>, Fiasp<sup>°</sup> and Tresiba<sup>°</sup> pre-filled pens for recycling.
- In use shelf life of reusable pen devices is usually several years but depends on product used- refer to individual manufacturer's websites for further guidance. These should be issued as acute prescriptions rather than added to repeat templates.

#### References

NICE NG28: Type 2 Diabetes Treatment Guideline. Last updated June 2022. Medication SPC's via www.emc.medicines.org.uk. Davies, M.J., Aroda, V.R., Collins, B.S. et al. Management of hyperglycaemia in type 2 diabetes, 2022. A consensus report by the American Diabetes Association (ADA) and the European Association for the Study of Diabetes (EASD). Diabetologia (2022). https://doi.org/10.1007/s00125-022-05787-2 PrescQIPP Management of type 2 diabetes in adults- accessed Oct 2022 NICE CKS Diabetes - type 2, last updated Oct 2022 MHRA Drug Safety Updates Trend Diabetes DVLA Guidelines; information for drivers with diabetes PrescQIPP; The management of type 2 diabetes (adults): Newer oral hypoglycaemics and antidiabetic drugs. July 2021 Diabetes UK <u>https://www.diabetes.org.uk/</u> UpToDate <u>https://www.wolterskluwer.com/en/solutions/uptodate</u> Red Whale

Type 2 Dial	petes Treatment Guideline		
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025	Nottingham



Nottinghamshire Area Prescribing Committee

#### Appendix 1- Dosing in renal impairment

Worsening renal function (GFR range in ml/min)							
MEDICINE	1 & 2 (>60)	3a (59-45)	3b (44-30)	4 (29-15)	5 (< 15 or RRT)		
Metformin	✓	Review o	dose and monitor	x	×		
Gliclazide		Monitor		Use lowest effective dose	×		
Sitagliptin	✓	✓	50mg OD	25m	g OD		
Alogliptin	4	12.5mg Ol	D if CrCl <50ml/min	6.25n	ng OD		
Linagliptin	✓	✓	✓	4	✓		
Pioglitazone	4	✓	✓	4	If CrCl >4ml/min		
Exenatide	*	*	Conservative dose escalation if CrCl 30-50ml/min	×	×		
Exenatide MR	4	✓	4	×	×		
Lixisenatide	✓	✓	4	×	×		
Liraglutide	✓	✓	✓	✓	×		
Dulaglutide	✓	✓	✓	4	¥		
Semaglutide	✓	✓	✓	✓	×		
Dapagliflozin	×	✓	Glycaemic lowering ef	ficacy reduced *	×		
Canagliflozin	×	100mg OD	Glycaemic lowering efficacy reduced *	Do not initiate. Continuo dialysis or rer	e existing treatment until al transplant		
Empagliflozin	~	10mg OD	Glycaemic lowering efficacy reduced *	Unless for heart failure & CrCl ≥20ml/min	×		
Ertugliflozin	✓	4	Do not initiate	x	¥		
Insulin	~	*	1	Requirements may be red adjust dose accordingly	uced– monitor and		

\*Glycaemic lowering efficacy reduced with canagliflozin, dapagliflozin and empagliflozin where CrCl <45ml/min. Although these medications may be continued for cardiorenal protection and treatment of Heart Failure, additional glucose lowering treatment should be considered.

N.B. In patients at extremes of weight ( $\underline{BMI}$  <18.5 kg/m<sup>2</sup> or >30 kg/m<sup>2</sup>) or age (>70yr), calculate renal function using Cockcroft and Gault equation (see calculator available <u>here</u>).

Data is from manufacturers' recommendations and local consensus. The <u>Renal Drug Database</u> (password required) may recommend lower thresholds for dose reductions.

Nottinghamshire Area Prescribing Committee

## Appendix 2- Dosing in hepatic impairment

Hepatic Impairment								
MEDICINE	Mild / Moderate	Severe						
Metformin	Review dose / use with caution if there are risks of lactic acid producing events e.g. active alcohol consumption, dehydration, hypotension, sepsis, reduced cardiac function, reduced kidney function.	* Contraindicated						
Gliclazide	✓	* Contraindicated						
Sitagliptin	*	× Not studied in severe hepatic impairment						
Alogliptin	✓	× Not studied in severe hepatic impairment						
Linagliptin	No dose adjustment required, bu	ut clinical experience is lacking						
Pioglitazone	× Contrain	ndicated						
Exenatide	✓	✓						
Exenatide MR	✓	4						
Lixisenatide	✓	✓						
Liraglutide	1	× Not recommended						
Dulaglutide	✓	✓						
Semaglutide	1	Caution required, limited experience						
Dapagliflozin	*	Start at 5mg, increase to 10mg if well tolerated						
Canagliflozin	*	× Not studied in severe hepatic impairment						
Empagliflozin	✓	× Not recommended						
Ertugliflozin	*	× Not recommended						
Insulin	Requirements may be altered in hepatic impairment – monitor and adjust dose accordingly							

Definitions of hepatic impairment are based on the Child-Pugh Score (A-C). Please seek specialist advice if the degree of hepatic impairment or the need to review treatment is uncertain.

# Appendix 3- Commonly used insulins – Note this table is not comprehensive; see Nottinghamshire formulary for details of all insulins.

Type of insulin	Name of Insulin	Traffic light	Price (for 5 x	Patient Group
	(v=vial, c=cartridge,	classification	3ml cartridges/	
	pf= pre-filled pen		pre-filled pens)	
	*=recyclable via Pencycle)			
		Green		Preferred first choice insulin if HbA1c <75 mmol/mol
NPH	Humulin I (v, c, pf)		£19.08-£21.70	Once or twice daily
(Human, intermediate				
acting)	Insulatard (v)		Vial only	
		Green		Preferred first choice insulin if HbA1c >75 mmol/mol or if
Biphasic	Humulin M3 (v, c, pf)		£19.08-£21.70	there is significant postprandial hyperglycaemia on NPH
(human)				Twice daily at mealtimes
				Second line to human biphasic insulins if:
	<b>NovoMix 30</b> (c, pf*)	Amb3	£28.79- £29.89	• A person prefers injecting insulin immediately before a
Binhasis				meal
	Humalog Mix 25 (v, c, pf)		£29.46- £30.98	Problematic hypoglycaemia or postprandial
(analogue)				hyperglycaemia with human biphasic insulin
	Humalog Mix 50 (c, pf)		£29.46- £30.98	
				Second line to NPH if:
	Semglee (insulin glargine	Amb3	£29.99	Carer administration of insulin is needed and twice daily
Long acting	100units/ml biosimilar) (pf)			insulin otherwise required
(analogue)				Symptomatic hypoglycaemia on NPH
	Lantus (insulin glargine		£34.75	• The person would otherwise require twice daily NPH
	100units/ml) (v, c, pf)	Amp3		plus oral glucose lowering medications
	<b>Levemir</b> (v, pf*)	Amb2	£42-£44.85	

Type 2 Diabetes Treatment Guideline				NHS		
V5.9	Last reviewed: N	viewed: Nov 2022 Review date: Nov 2025		5		Nottinghamshire Area Prescribing Committee
Ra (a	analogue)	Trurapi (insulin aspart biosimilar) (v, c, pf) Novorapid (v, c, pf*) Admelog (insulin lispro biosimilar) (v, c, pf) Humalog (100 units/ml) (v, c, pf)		Amb3 Amb2 Amb3 Amb3	£19.82-£21.42 £28.31-£32.13 £21.23-£22.10 £28.31-£29.46 £58.92	<ul> <li>To be used if additional mealtime insulin or basal bolus regime required because of inadequate glucose control on biphasic insulin.</li> <li>Trurapi is first line option for new users of rapid acting insulin.</li> <li>Humalog 200units/ml reserved for those who require higher doses of insulin because of insulin resistance.</li> </ul>
Very (a	r <b>rapid acting</b> analogue)	Fi Lyumjev (:	<b>asp</b> (v, c, pf*) 100 units/ml) (v, c, pf)	Amb2	£28.31-£30.60 £28.31- £29.46	• See <u>formulary</u> for prescribing restrictions.

## Appendix 4- Early onset Type 2 Diabetes

## Background

Early onset type 2 diabetes (T2D) is defined as diabetes onset below the age of 40. It is an aggressive condition with a greater risk of major morbidity and early mortality. The burden of this young subpopulation is increasing, as a result of an increase in obesity.

Early onset T2D is an adverse biological phenotype compared to the older-onset cohort. There is a higher prevalence of obesity, a greater decline in pancreatic function, a higher cardiovascular risk leading to a greater loss in life expectancy. There is also a significant burden of mental health issues including depression and diabetes distress.

An online course that aims to enhance healthcare professionals' expertise in managing early onset type 2 diabetes (ages 18-39) is available via <u>EDEN</u>.

## New diagnosis early-onset Type 2 Diabetes (18-39 years)

Diagnosis made in primary care for ongoing management. Consider potential of other subtypes of diabetes eg MODY, LADA. See <u>MODY probability calculator</u>. If LADA suspected, antibody testing should be conducted.

- Aged 18-24 years Refer to Secondary care Diabetes team via F12/EMIS/ARDEN's.
- Aged 25 years and over Offer <u>lifestyle advice</u> and metformin to support achievement and maintenance of HbA1c target (see below).
- If overweight, offer referral for weight management programme. eg <u>Type 2 Pathway to</u> <u>Remission programme</u> (Low Calorie Diet), <u>NHS Digital Weight Management Programme</u> or other locally available services. Eligible patients should be referred to a Tier 3 weight management service.
- Offer structured education programme- see page 4 (DESMOND /<u>Healthy Living</u> programme)
- Manage Hypertension and Lipids (see page 4)
- Offer referral to diabetes specialist dietitians via F12 for those with complex dietary requirements e.g. medical or psychosocial requirements e.g. carbohydrate counting or co-existing condition meaning usual dietary advice for diabetes needs modification.
- Offer referral to IAPT if there is diabetes distress or any mental health concern.
- Offer pre-pregnancy counselling for people with T2D and potential to become pregnant (see below).

## Lifestyle advice

See page 3 for advice about weight management, smoking cessation and physical activity. Signpost to <u>Diabetes UK website</u> and <u>Healthy Living programme</u>. Assess support needs.

This stage is key to building a strong, therapeutic relationship. Consider;

- Weight and diabetes stigma to avoid blaming or shaming. Visit <u>https://www.dstigmatize.org/stigma/</u>
- The impact of your words on the person with diabetes. <u>https://www.england.nhs.uk/long-read/language-matters-language-and-diabetes/</u>
- Setting SMART goals (specific, measurable, achievable, relevant, time specific) to build confidence, enhancing motivation.
- Referral to Health and Wellbeing coaches for support with lifestyle changes.
- Diabetes, contraception and planning a pregnancy (see below).



#### Hypoglycaemia targets

- In accordance with NICE NG28, and advice on page 4, individualised targets should be discussed and agreed. However, these should take into account the more aggressive nature of early onset T2D and the high lifetime risk of complications.
- Targets are therefore likely to be more intensive than those which may be typically used in people developing Type 2 diabetes at more advanced age.
- <u>NICE Patient Decision Aid</u> may support discussions on HbA1c.
- It is important to avoid therapeutic inertia and discuss treatment escalation promptly if individualised targets are not met.
- Seek advice from Community DSN if triple therapy is required.

#### Pregnancy

Pregnancy rates in those with T2D have increased significantly in recent years. Attaining HbA1c < 48 mmol/mol is associated with better neonatal outcomes; however, in 2020 only 11% of those with Type 2 diabetes who became pregnant had evidence of adequate preparation for pregnancy, reducing to only 6% of those living in the most deprived areas.

- For all people with T2D and potential to become pregnant, discuss contraception, the importance of
  pre-pregnancy planning and what to do if they have a positive pregnancy test.
- For people with potential to become pregnant, who are not trying for pregnancy, encourage use of contraception: offer initiation of contraception or signpost/refer as appropriate.
- For people with potential to become pregnant who are trying for pregnancy / likely to become pregnant (including those who are sexually active and not using contraception):

-Prescribe folic acid supplementation of 5mg daily

-Avoid use of medications which are not suitable in pregnancy. This includes many glucoselowering medications (except metformin and insulin) as well as other medications which are not used for glucose-lowering (e.g., statins, ACE-i etc)

-Emphasise the importance of intensive glycaemic control in reducing the risk of adverse maternal and foetal outcomes in pregnancy. There should be a low threshold for seeking advice and guidance from specialist services.

• Advise that they should urgently notify their GP practice (or diabetes team if applicable) if they have a positive pregnancy test so that they can be urgently referred to the Diabetes in Pregnancy team.

#### Psychological wellbeing unmet and social needs

- A high proportion of people with early onset T2D may also have concurrent unmet psychological and social needs. Assess unmet psychological needs and manage accordingly. Referral to IAPT should be offered if there is diabetes distress or any mental health concern.
- Explore unmet social needs and consider social prescribing and other support services.

Type 2 Diabetes Treatment Guideline					
V5.9	Last reviewed: Nov 2022	Review date: Nov 2025			

#### References

- 1. National Diabetes Audit, Young People with Type 2 Diabetes, 2019-20 <u>https://digital.nhs.uk/data-and-information/publications/statistical/national-diabetes-</u> <u>audit/young-</u> <u>people-with-type-2-diabetes-2019--20</u>
- 2. National Diabetes Audit, Young People with Type 1 Diabetes, 2019-20 <u>https://digital.nhs.uk/data-and-information/publications/statistical/national-diabetes-audit/national-diabetes-audit-2019-20-type-1-diabetes</u>
- 3. Lascar N, Brown J, Pattison H, Barnett AH, Bailey CJ, Bellary S. Type 2 diabetes in adolescents and young adults. Lancet Diabetes Endocrinol. 2018;6:69-80
- Dibato J, Montvida O, Ling J et al. Temporal trends in the prevalence and incidence of depression and the interplay of comorbidities in patients with young- and usual-onset type 2 diabetes from the USA and the UK. Diabetologia (2022) <u>https://doi.org/10.1007/s00125-022-05764-9</u>
- 5. National Diabetes in Pregnancy Audit 2021/22.